ED

GUIDELINE

Aim: Reduce the need for acute OR management in patients with post-tonsillectomy hemorrhage.

Patient who is s/p
tonsillectomy and
presents with bleeding

Yes

Bleeding within past
hour and/or bleeding
> 2 Thsp (30 mL)?

— Yes >

within past 3 hours?

Off pathway

Post-Tonsillectomy Hemorrhage
Age < 25 years

Actively bleeding at time of evaluation
and/or
estimated total bleeding > 1 cup (250 mL)?

Emergent Management

Note 1. On Call ENT *
Contact the originating surgeon/
group to discuss management. If
unavailable/does not have
privileges at Childrens, contact
the Children’s ENT provider on

Urgent Management °
Alert ENT PRN .
Quantify bleeding loss .
IV and labs PRN .

Ondansetron PRN
Consider tranexamic acid
nebulization (Note 2) .

call.

Note 2. Tranexamic (TXA) Dosing

(Contraindicated in thrombotic disease)

Nebulized
<25 kg - 250 mg g 20 min. up to 3x
>25 kg — 500 mg g 20 min. up to 3x
Intravenous
10 mg/kg up to 1000 mg q 8H

Note 3. Transfusion Criteria

* Hgb<7

» Hgb <8 if any ongoing bleeding or
symptomatic anemia

* Hgb 8-10 if ongoing heavy bleeding

Place patient in high acuity room

Alert ENT on call (Note 1) early in care
Quantify bleeding loss

IV access x 1

20ml/kg IV NS or LR, more PRN
Ondansetron

Labs: CBC, Type and Screen, PT,PTT,
fibrinogen, Von Willebrand screen,
Platelet function assay

See transfusion criteria (Note 3)

Give Tranexamic acid Neb (Note 2)
Consider Tranexamic IV

Monitor for 3 hours

Admit if any of the following:

e Hgb<8

e Transfused PRBC's
» Bleeding disorder

e Provider discretion

¢ On admission, consider TXA .

since last bleed

N4

— Yes

Childrens.

MINNESOTA

Exclusion criteria

* Known bleeding diathesis
(consult Hematology
ASAP)

 Pulsatile bleeding (consult
ENT STAT)

Resuscitative management

Place in resuscitation room

Alert ENT on call (Note 1) immediately
Have patient sit up, lean forward, quantify
bleeding loss

Apply direct pressure to brisk bleeding

IV access x 2

20ml/kg IV NS or LR, more PRN
Ondansetron

Labs: CBC, Type and Screen, PT,PTT,
fibrinogen, Von Willebrand screen, Platelet
function assay

See transfusion criteria (Note 3)

Give Tranexamic Acid Neb AND IV (Note 2)

@

Recheck 20 minutes after TXA.
Bleeding continues?

Bleeding resumes?

Disposition

Discharge Plan:
* Follow up plan with ENT

* Consider TXA prescription x 14

days or until eschar falls
off (Note 4)
Avoid NSAIDS (Note 5)

(Note 4) and avoid NSAIDS (Note

5)

Disclaimer: This guideline is designed for general use with most patients; each clinician should use their own independent judgment to

meet the needs of each individual patient. This guideline is not a substitute for professional medical advice, diagnosis or treatment.
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Yes

|

Operating room
Alert Anesthesia on call

2

Off pathway. If admitted,
provider to discuss plan of care
and if TXA recommended (Note
4) with ENT. Avoid NSAIDs.
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Aim: Reduce the need for acute OR management in patients with post-tonsillectomy hemorrhage.

Note 4. Oral Tranexamic acid and Aminocaproic acid dosing. See also Children’s MN Policy Note 5. Ibuprofen/Motrin in post tonsillectomy
321.00 bleeds
Unless contraindicated, patients who have had prolonged or repeated bleeding episodes should be » |buprofen/Motrin should not be used in patients
prescribed tranexamic acid or aminocaproic acid x 14 days or until eschar falls off. with post-tonsillectomy bleeding. While
Contraindications: Active or history of or intrinsic risk of thrombotic/thromboembolic disease, hematuria, patients Ibuprofen/Motrin have been shown to be an
using combined hormonal contraception who may become pregnant. important part of post op pain management
Dosing Recommendations and is known to be both safe and beneficial in
. _— Aminocaproic Acid (Amicar) Dosing"” tonsillectomy pain management, it is the
(1;::::;? 2:';5'2?1: t(:glztt;da] Dosing Weight (available as 500 and 1000 mg tablets, and consensus of this expert panel that it should
250 mg/mL oral solution) not be used in patients returning for a bleed
162.5 mg (% tablet ) PO BID < 5kg 250 mg (% of 500 mg tab) PO Q6H until they have had complete recovery and
162.5 mg (% tablet ) PO BID 5.1-8kg 500 mg PO Q6H their risk of a bleeding diatheses has been
325 mg (% tablet) PO BID 8.1-10kg 500 mg PO Q6H evaluated.
325 mg (% tablet) PO BID 10.1-12kg 1000 mg PO Q6H « Celecoxib would be a favorable alternative if
325 mg (% tablet) POTID 12.1-18kg 1000 mg PO Q6H the clinician prefers an NSAID and/or an opioid
650 mg (1 tablet ) PO BID 18.1-20kg 1000 mg PO Q6H sparing option.
650 mg (1 tablet ) PO BID 20.1-22kg 1500 mg PO Q6H
650 mg (1 tablet ) PO TID 22.1-25kg 1500 mg PO Q6H
650 mg (1 tablet ) PO TID 25.1-30kg 2000 mg PO Q6H
650 mg (1 tablet ) PO TID 30.1-40kg 2500 mg PO Q6H
1300 mg (2 tablets) PO TID > 40 kg 3000 mg PO Q6H

For patients unable to swallow tablets, they may be crushed and mixed in a small amount of food

*For tranexamic acid IV given orally, use 25 mg/kg (max 1300 mg) PO TID for dosing; round dose
volume to nearest tenth of a millimeter.

**When converting from Amicar oral solution to IV Amicar given orally, convert dose 1:1 on a mg basis

Workgroup: Arms, Kearney, Kuldanek, Lawson, Tibesar
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